
LOADER LANDSCAPER

PARTS CATALOG

Issued 01May 08

87659341 NA

570MXT
SERIES 3

TIER 3



02-09 p1 01/08

CYLINDER BLOCK



REF FN PART NUMBER YR/SN QTY DESCRIPTION

02-09 p1 01/08

CYLINDER BLOCK

570MXT

1 2830082 1 CYLINDER BLOCK, - ASSY; Incl. Ref 2 - 7, Plus
 Main Bearing Caps

4895919 4 BEARING, CRANKSHAFT, Main Bearing Cap; Not
 Serviced Separately

4895921 1 BEARING, CRANKSHAFT, Main Bearing Cap; Not
 Serviced Separately

2 4899026 10 DOWEL
3 4895039 3 PLUG
4 4895038 4 PLUG
5 4895228 2 PLUG
6 4891353 10 SCREW, Flg Hd, M12 x 1.5 x 120
7 4895040 1 BUSHING



02-10 p1 02/08

CYLINDER BLOCK



REF FN PART NUMBER YR/SN QTY DESCRIPTION

02-10 p1 02/08

CYLINDER BLOCK

570MXT

1 4894218 4 SCREW
3 2852889 1 SWITCH, PRESSURE
4 4899009 1 PLUG, M10 x 1; Incl. Ref 5
5 4899072 1 O-RING
6 4895392 2 PLUG, 18 x 1.5; Incl. Ref 7
7 4895393 1 O-RING
8 4895049 2 DOWEL
9 4895180 8 TAPPET
10 2852202 4 NOZZLE, LUB. OIL JET, Incl. Ref 1
11 REF 1 INSTRUCTION, PISTON; See Figure 02-23
12 REF 1 INSTRUCTION, CAMSHAFT; See Figure 02-28
14 4895623 1 PLUG
15 4895625 1 O-RING



02-11 p1 03/08

OIL PUMP, PAN



REF FN PART NUMBER YR/SN QTY DESCRIPTION

02-11 p1 03/08

OIL PUMP, PAN

570MXT

1 16673635 2 SCREW, M8 x 1.25 x 20mm
2 4899091 22 SCREW, Hex Flg, M8 x 1.25 x 40
2 4895489 2 SCREW, Flange, M8 x 110
3 4898301 1 GASKET
4 2852011 1 PAN, ENGINE OIL
5 2852978 1 O-RING
6 2856086 1 PLUG, 22 x 1.5; Does Not Include Seal, Purchase

 Seal Separately
7 2852012 1 GASKET
8 2852016 1 SPACER
9 2852013 1 STRAINER, ELEMENT, Tube; Oil Suction, Includes

 Screen Which Is Not Serviced Separately
10 4895538 1 SCREW, Flange, M10 x 120



02-12 p1 03/08

CRANKCASE COVERS



REF FN PART NUMBER YR/SN QTY DESCRIPTION

02-12 p1 03/08

CRANKCASE COVERS

570MXT

1 4899026 2 DOWEL
2 4899091 4 SCREW, Hex Flg, M8 x 1.25 x 40
3 4899093 5 SCREW, Hex Flg, M10 x 1.5 x 30
3 4899073 1 SCREW, Hex Flg, M12 x 1.75 x 30
4 16882515 1 PLUG, Plug

4899115 1 O-RING, (Part of 16882515), Not Shown
5 2853671 1 HOUSING
7 2852519 1 O-RING
8 4895355 2 SCREW, Torx Rd Hd, M5 x .8 x 17
9 2855287 1 HOUSING, - ASSY



02-13 p1 03/08

CYLINDER BLOCK - COVERS



Thank you so much for reading. 

Please click the “Buy Now!” 

button below to download the 

complete manual. 

 

 
 

After you pay. 

You can download the most 

perfect and complete manual in 

the world immediately. 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/case-570mxt-series-3-loader-landscaper-parts-catalogue-manual-instant-download/



